
 1 

Codification through the 2023 legislative session. 
Subchapters 1 and 3 
Board adoption February 17, 2023 
Approved by SJR 22 on May 31, 2023 
Effective date September 15, 2023 
 
 

TITLE 252. DEPARTMENT OF ENVIRONMENTAL QUALITY 
CHAPTER 626. PUBLIC WATER SUPPLY CONSTRUCTION STANDARDS 

 
Subchapter..............................................................................................................................Section 
1 Introduction .............................................................................................................. 252:626-1-1 
3. Permit procedures .................................................................................................... 252:626-3-1 
[...]
bank-mounted galleries, the screen is placed parallel to the stream or river and perpendicular to 
the ground water flow. Design criteria for infiltration galleries include the following: 

(A) Entrance velocity through the screen slot openings shall not exceed 0.1 ft/sec. 
(B) The axial velocity inside the screen shall not exceed 3 ft/sec so that head loss will not 
exceed 1.0 ft/sec. Equation (7.1) is used to determine velocity. 

 
 
𝑉𝑉 =

2.228𝑋𝑋10−3𝑄𝑄
π 𝑟𝑟2

 
   

      where:    
      V  =  velocity, in ft/sec 
      Q  =  yield, in gpm 
      r  =  radius, in ft 
 

(C) Screen slot size is dependent on grain-size distribution of the filter pack and must 
always retain 100 percent of the filter pack. 
(D) The surface area of the filter pack material is based on water entering the pack at a 
rate of 2 to 5 gpm per ft2 of surface area.  The hydraulic conductivity of the pack must be 
higher. 
(E) Filter pack material should be clean, siliceous, rounded and uniform. 

(3) Bed-mounted galleries. Design criteria applying specifically to bed-mounted galleries 
include the following: 

(7.1) 



 81 

(7.3) 

(A) Screen burial depth 3 to 5 feet below the stream bed with 1 ft. of filter pack beneath 
the screen. 
(B) Space screens approximately 10 ft. apart. 
(C) A single screen should be oriented parallel to the bank if possible of streams having 
a large bedload transport. 
(D) Where possible place screens in straight reaches of the river or stream. 
(E) Double the screen area requirements to allow for plugging from sedimentation. 
(F) For screen designed for backwashing, the backwash rate is twice the design 
pumping rate. 

(4) Equation (7.2) is used to determine the length of screen required for a trench design 
installed in a stream or lake bed: 
 
 

 

𝐿𝐿 =
528𝑄𝑄𝑄𝑄𝑄𝑄𝑄𝑄 �1.1𝑑𝑑

r �
       0.25𝐾𝐾𝐾𝐾        

 
 
 
    where: 

the width of the trench is approximately equal to two time the burial depth, d, 
that is, the distance between the bottom of the stream and the center of the 
screen in ft. 
d = burial depth 
L = length of the infiltration screen, in ft. 
K = hydraulic conductivity of filter pack material in gpd/ft2 
H = submergence of infiltration screen, that is, the distance between the 

stream surface and the center of the center of the screen (available 
head), in ft. 

(5) On-land infiltration galleries.  On-hand galleries are suitable for installation adjacent to a 
stream or river.  A single screen is located parallel to the bank or shore.  The burial depth is at 
least 4 feet beneath the static water level, but not more than 25 feet.  Virtually all of the flow 
entering the gallery comes from one side of the screen.  Equation 7-3 describe the flow rate into 
the gallery 

 

Q =  
𝐾𝐾𝐾𝐾(𝐷𝐷2 − 𝑑𝑑2)

2880𝑟𝑟0
 

 
where 
K = hydraulic conductivity of the sediments, in gpd/ft2 
D = depth of the ditch below static water level, in ft. 
d = water above the ditch bottom while operating, in ft. 
r0 = distance to point of no drawdown, in ft.  The distance to the point on no 

drawdown is obtained by conducting a pumping test using a series of 
observation wells laid out in a line from the proposed gallery location 
toward the water body, perpendicular to the source of recharge. 

(7.2) 



 82 

(7.4) 

(7.5) 

(7.6) 

Equation (7.4) can be used to determine the length of the screen. 
 
 

𝐿𝐿 =
  2880𝑟𝑟0𝑄𝑄  

  K (𝐷𝐷2−𝑑𝑑2) 
 

 
(6) Screen end area.  The length of the screen may be reduced by taking into account the flow 
entering one or both ends.  The flow from the ends may be significant from large diameter 
screens.  Flow entering ends of a screen may be calculated by equation(s) (7.5) and (7.6). 
 

 

Q[one end]  =  
𝐾𝐾(𝐷𝐷2 − 𝑑𝑑2)

  2111 𝑙𝑙𝑙𝑙𝑙𝑙 �2𝑟𝑟𝑜𝑜
𝑤𝑤 �  

    

 
 
 

 

𝑄𝑄[𝑏𝑏𝑏𝑏𝑏𝑏ℎ 𝑒𝑒𝑒𝑒𝑒𝑒𝑒𝑒]  =  
𝐾𝐾(𝐷𝐷2 − 𝑑𝑑2)

  1055 𝑙𝑙𝑙𝑙𝑙𝑙 �2 𝑟𝑟𝑜𝑜𝑤𝑤�  
 

 
 

where 
w = width of the ditch in ft. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 83 

APPENDIX C.  STEEL PIPE 
 
 
Abstracted from AWWA Standard for Deep Wells, AWWA A100 
Multiply the inch by 2.54 to get equivalent measurement in centimeter. 
Multiply the pound by 0.453 to get equivalent weight in kilogram. 
 
 

SIZE 
(INCHES) 

DIAMETER 
(INCHES) 

THICKNESS 
(INCHES) 

WEIGHT PER FOOT  
(POUNDS) 

 EXTERNAL INTERNAL  
PLAIN ENDS 

(CALCULATED) 

WITH 
THREADS 

AND 
COUPLINGS 
(NOMINAL) 

6 id. 6.625 6.065 0.280 18.97 19.18 
8 8.625 7.981 0.322 28.55 29.35 
10 10.750 10.020 0.365 40.48 41.85 
12 12.750 12.000 0.375 49.56 51.15 

14 od. 14.000 13.250 0.375 54.57 57.00 
16 16.000 15.250 0.375 62.58  
18 18.000 17.250 0.375 70.59  
20 20.000 19.250 0.375 78.60  
22 22.000 21.000 0.500 114.81  
24 24.000 23.000 0.500 125.49  
26 26.000 25.000 0.500 136.17  
28 28.000 27.000 0.500 146.85  
30 30.000 29.000 0.500 157.53  
32 32.000 31.000 0.500 168.21  
34 34.000 33.000 0.500 178.89  
36 36.000 35.000 0.500 189.57  

 



 84 

APPENDIX D.  GRAVEL SUPPORT FOR SLOW SAND FILTERS  
  

 Depth Size 
Bottom layer four inches  1¼ - 1½ inches (30 – 40 mm) 
Third layer four inches ¾ - 1⅛ inches (20 – 30 mm) 

Second layer four inches ⅜ to ¾ inches (10 – 20 mm) 
Top layer four inches  3/16 - ⅜ inches (5 – 10 mm) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 85 

APPENDIX E.  GRAVEL SUPPORT FOR RAPID RATE SLOW SAND FILTERS 
  

Size Depth 
2½ to 1½ inches 5 to 8 inches 
1½ to ¾ inches 3 to 5 inches 
¾ to ½ inches 3 to 5 inches 

½  to 3/16 inches 2 to 3 inches 
3/16 to 3/32 inches 2 to 3 inches 

 
Appendix E, Table I. Daily design flow 

 
Motels or Hotel (1 bedroom per unit) 200 GPD 
Motels (Kitchen facilities) per unit 250 GPD 

Institution per Person:  
Resident workers 100 GPD 

Non-resident Workers 20 GPD 
Factories per person (excl. Industrial waste) each 

shift 
20 GPD 

Day school per pupil 8 GPD 
Boarding School per pupil 75 GPD 

Restaurants per patron 15 GPD 
Trailer Parks per Unit 250 GPD 

Drive-In Theater per car space 10 GPD 
Self-service laundry (per customer) 50 GPD 

Country Club per member 50 GPD 
Service station per vehicle served 15 GPD 

Retail store per toilet 500 GPD 
Urban residence per person 100 GPD 
Farm Residence per person 100 GPD 

Livestock  
Beef Cow 12 GPD 
Dairy Cow 50 GPD 

Hog or sheep 4 GPD 
Chicken 4 GPD 
Turkey 7 GPD 

 



 86 

Appendix E, Table II.  Orifice sizing 
 

 
Orifice 

Size 
(inches) 

Head in Feet 

2 4 6 8 

Gallons of Water Delivered per Day 

1/16 95 135 165 191 

1/8 381 539 660 762 

3/16 858 1,213 1,485 1,715 

1/4 1,525 2,156 2,641 3,049 

5/16 2,382 3,369 4,126 4,764 

3/8 3,430 4,851 5,941 6,860 

7/16 4,669 6,603 8,087 9,338 

1/2 6,098 8,624 10,562 12,196 

3/4 13,271 19,404 23,765 27,442 

1 24,393 34,497 42,249 48,785 

1-1/4 38,113 53,901 66,015 76,227 

1-1/2 54,884 77,617 95,061 109,767 

1-3/4 74,702 105,646 129,389 149,405 

2 97,571 137,986 168,998 195,142 
 

Q = CdA(2gh)½ 
 

Cd = 0.60 
 

g = 32.2 ft/s2 

 
A is ft2, 1 ft2 = 144 in2 

 
 
 
Appendix E, Figure 1.  General Well Design 
Appendix E.  Figure 2.  General Well Design 
 
These two figures are drawings that are currently incompatible with the Word format of the other 
Chapter 626 appendices.  See customer assistance for hard copies of these drawings. 



 87 

Appendix F.  Quantity of Water Plant Residuals Generated 
 

 Most conventional coagulation plants product two major residuals – residuals from 
sedimentation basin (commonly referred to as sludge) and residuals from back-washing A filter 
(referred to as filter backwash water). 
 
 The quantity of these residuals generated from water treatment plants depends upon the raw 
water quality, dosage of chemicals used, performance of the treatment process, method of sludge 
removal, efficiency of sedimentation, and backwash frequency. 
 
Alum and Iron residuals. 
 
 The amount of alum (or iron) residuals can be calculated fairly closely by considering the 
reactions of alum or iron in the coagulation process. Using an empirical to account for the residual 
contribution from turbidity will improve the estimate, and the contribution from other sources can 
be added as required. 
When alum is added to water as aluminum sulfate, the reaction with respect to residual production 
is typically by the following simplified equation: 
 
  A12(SO4)3. 14 H2O + 6HCO3 = 2Al(OH)3. 3H2O + 6CO2 + 11H2O + 3SO4

-2 
 
 If inadequate alkalinity is present, lime or sodium hydroxide is normally added to maintain 
proper pH. 
Commercial alum has a molecular weight of 594 and contains two moles of aluminum. Therefore, 
alum is about 9.1 percent aluminum. The resulting aluminum hydroxide species has a molecular 
weight of 132, and therefore, 1 mg/1 of aluminum will produce 4.89 mg/1solids, or 1 mg/1 alum 
added to water will produce approximately 0.44 mg/1 of inorganic aluminum solids. Suspended 
solids present in the raw water produce an equivalent weight of sludge solids because they are 
non-reactive. 
The amount of residual produced in an alum coagulation plant for removal of suspended solids is 
then: 
   S=8.34 Q (0.44 Al + SS + A) 
 
   Where: 
   S = residual produced (lb/day) 
   Q = plant flow (mdg) 
   A1 = dry alum dose (mg/1) (as 17.1 percent Al2O3) 
   SS = raw water suspended solids (mg/l) 
   A = additional chemicals added, such as polymer, clay, powdered activated 
    carbon (mg/l)   
 
 If iron is used as the coagulant, then the solids production equation becomes: 
 
   S = 8.34 Q (2.9 Fe + SS + A) 
 



 88 

where the iron dose is expressed as mg/l of Fe3+ added or produced via Fe2+ oxidation (note that 
significant Fe2+ in the raw water will produce sludge at a factor of 2.9 if it is oxidized). 
 
 The above equations can be used to track yearly or even daily variation changes in residuals 
dry weight produced. One difficulty in applying the relationship is that most plants do not 
routinely analyze raw water suspended solids concentrations. The logical correlation is to equate a 
turbidity unit to a suspended solids unit. Unfortunately, the relationship is generally not 1 to 1. 
 
    SS (mg/l) = b.TU   
 
 The value of b for low-color, predominantly turbidity removal plants can vary from 0.7 to 2.2. 
It may vary seasonally for the same raw water supply. A utility can therefore either continually 
measure suspended solids, or it may be possible to develop a correlation between turbidity and 
suspended solids. 
 
Lime Softening Residuals 
 
 Through similar theoretical considerations, a general equation has been developed for plants 
that use a lime softening process for carbonate hardness removal with or without the use of alum, 
iron or polymer. The equation is: 
 
  S = 8.34 Q [2.0 Ca + 2.6 Mg + 0.44 Al + 2.9 Fe + SS + A] 
 
  Where 
  S = residuals production (lb/day) 
  Ca = calcium hardness removed as CaCO3 (mg/l) 
  Mg = magnesium hardness removed as Mg(OH)2 (mg/l) 
  Fe = iron dose as Fe (mg/l) 
  Al = dry alum dose (mg/1) (as 17.1 percent Al2O3) 
  Q = plant flow (mgd) 
  A = other additives (mg/l) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 89 

APPENDIX G.  Minor Water Systems [REVOKED] 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


	SUBCHAPTER 17.  FINISHED WATER STORAGE
	APPENDIX A.  PIPING COLOR CODE
	APPENDIX C.  STEEL PIPE
	APPENDIX E.  GRAVEL SUPPORT FOR RAPID RATE SLOW SAND FILTERS

	Appendix E, Table I. Daily design flow
	Appendix E, Table II.  Orifice sizing
	Appendix E, Table II.  Orifice sizing
	Appendix E, Table II.  Orifice sizing
	Appendix E, Table II.  Orifice sizing

